m 390 ENDURO R, orange - B.D. 2025 <2025><EU/GB><F5322Y5>

FRONT FORK, TRIPLE CLAMP
77866

T PR

o)
RES COMP

A

(

(@
®

)
v

S

1T

Al
J

?
re—6-6—@-0-C

Pos Part Number Description Additional Text Quantity
1 AB03R142Y201102 LEG ASSEMBLY RH 1.00
2 AB03L142Y201102 LEG ASSEMBLY LH 1.00
3 AB60101032028C1 UNDER BRACKET ASSLY JG121125 B 1.00
4 J900002202000 screw socket M22x1.5 1.00
5 AB60101034028 BRACKET UPPER 1.00
6 90501045000 AH SCREW M8X1.25X30 6.00
7 90101036100 Adjusting ring steering head 1.00
8 90101086000 protection cap 1.00
9 90101080044 STEERING HEAD BEARING-KIT 1.00
11 43578016 GUIDE BUSH UPPER 2.00
12 43578014 GUIDE BUSH LOWER 2.00
13 43570623 Shaft seal SKF 43x52,9x11,4 bl 2.00
14 43578044 CIRCLIP 2.00
15 43570624 Dirt scarper SKF 43mm black 2.00
16 43578206 Fork protection ring d43 2.00
17 43578219 O-ring 40x2,5 VMQ70 red I1SO 36 2.00
18 AB60113025000 GUIDE CABLE 1.00




19 93008020060 Screw M6X1X9 2.00
21 AB60101085000 CLAMP HOSE 1.00
22 A60101093000EBD | fork protector rh with decal 1.00
23 A60101092000EBD fork protector Ih with decal 2.00
24 J900000601501 screw socket step M6x1 4.00
26 J900000802900 Button head screw w.hex socket 4.00
27 A60301038000C1 handleholder upper 2.00
28 J912100303 bolt socket-m10x1.25x| 30xbrig 2.00
29 AB0301043052C1 handleholder lower 52 mm 2.00
30 94512082000 Side reflector 2.00
31 J900000601700 Special screw M6x16.5 2.00
32 J900000502001 bolt flanged M5x0.8 1.00
33 J982050006 nyloc nut-M5x0.8 1.00
34 J910000600505 NUT HEX THICK 2.00
35 93009059000 Washer nylon 2.00
36 90101042000 WASHER 10,5X32X2 4.00
37 90101040000 RUBBER BUSHING 4.00
99 RP10021 Adjuster kit screw cap 0.00




